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4.6 Field Strength of Spurious Radiation

Equivalent isotropic radiated Power Measurements by substitution method according to ANSI/TIA/EIA-603-C.
4.6.1 Measurement Instruments
As described in chapter 5 of this test report.

4.6.2 Test Procedure

1. The EUT was placed on a rotatable wooden table with 0.8 meter about ground.

2. The EUT was set 3 meters from the receiving antenna which was mounted on the antenna tower.
3. The table was rotated 360 degrees to determine the position of the highest spurious emission.
4

The height of the receiving antenna is varied between one meter and four meters to reach the
maximum spurious emission for both horizontal and vertical polarizations.

o

Taking the record of maximum spurious emission.
6. A Horn antenna was substituted in place of the EUT and was driven by a signal generator.

7. Tune the output power of signal generator to the same emission level with EUT maximum spurious
emission.

8. Taking the recored of output power at antenna port.
9. Repeat step 7 to step 8 for another polariztion.

10. Emission level (dBm) = output power + substituion Gain.

4.6.3 Test Setup Layout
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4.6.4 Test Result

Test Mode : Mode 1

GSM850 (GSM) Radiated Spurious ERP
H Polarization V Polarization
Frequenc Limit Margin Frequenc Limit Margin
(I\chHz) ' ERP (dBm) (dBm) (dIS) (l\(jIHz) ' ERP (dBm) (dBm) (dIS)
89.940 -61.290 -13 -48.29 83.190 -53.190 -13 -40.19
232.230 -61.500 -13 -48.50 265.980 -59.190 -13 -46.19
265.980 -58.570 -13 -45.57 299.190 -57.540 -13 -44.54
995.800 -52.750 -13 -39.75 995.800 -58.730 -13 -45.73
1628.000 -57.800 -13 -44.80 1674.000 -18.620 -13 -5.62
1674.000 -13.100 -13 -0.10 1734.000 -59.810 -13 -46.81
1744.000 -56.510 -13 -43.51 2508.000 -23.070 -13 -10.07
1848.000 -58.450 -13 -45.45 3344.000 -33.390 -13 -20.39
1904.000 -56.340 -13 -43.34 3524.000 -55.600 -13 -42.60
1958.000 -59.210 -13 -46.21 4178.000 -30.420 -13 -17.42
2508.000 -23.070 -13 -10.07 5018.000 -46.560 -13 -33.56
3344.000 -38.710 -13 -25.71 5854.000 -46.770 -13 -33.77
3664.000 -53.430 -13 -40.43 6688.000 -49.780 -13 -36.78
4184.000 -31.310 -13 -18.31 7528.000 -47.970 -13 -34.97
5018.000 -38.910 -13 -25.91
5854.000 -43.340 -13 -30.34
7528.000 -44.170 -13 -31.17
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Test Mode : Mode 2

GSM850 (EDGES8) Radiated Spurious ERP
H Polarization V Polarization
Frequency ERP (dBm) Limit Margin Frequency ERP (dBm) Limit Margin
(MHz) (dBm) (dB) (MHz) (dBm) (dB)
233.580 -63.110 -13 -50.11 58.890 -59.600 -13 -46.60
265.980 -63.330 -13 -50.33 107.490 -56.090 -13 -43.09
292.980 -59.410 -13 -46.41 265.980 -59.280 -13 -46.28
300.000 -55.670 -13 -42.67 995.800 -60.380 -13 -47.38
1674.000 -11.580 -13 1.42 1674.000 -22.820 -13 -0.82
1698.000 -54.650 -13 -41.65 2508.000 -23.200 -13 -10.20
1764.000 -58.550 -13 -45.55 3344.000 -42.460 -13 -29.46
1794.000 -51.870 -13 -38.87 3524.000 -54.650 -13 -41.65
1838.000 -53.470 -13 -40.47 3538.000 -55.830 -13 -42.83
2508.000 -29.090 -13 -16.09 3574.000 -54.700 -13 -41.70
3344.000 -37.640 -13 -24.64 4184.000 -39.490 -13 -26.49
3384.000 -56.070 -13 -43.07 5018.000 -46.790 -13 -33.79
3478.000 -54.350 -13 -41.35 5854.000 -50.440 -13 -37.44
3524.000 -54.240 -13 -41.24 6688.000 -49.990 -13 -36.99
3578.000 -54.370 -13 -41.37
3668.000 -54.260 -13 -41.26
4178.000 -34.830 -13 -21.83
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Test Mode : Mode 3

PCS1900 (GSM) Radiated Spurious EIRP
H Polarization V Polarization
Frequenc Limit Margin Frequenc Limit Margin
(I\CJIHZ) ’ FIRP (dBm) (dBm) (d:) (I\(:IHZ) ’ FIRP (dBm) (dBm) (dE?)
103.980 -60.260 -13 -47.26 110.190 -53.000 -13 -40.00
230.880 -56.620 -13 -43.62 265.980 -59.070 -13 -46.07
265.980 -49.450 -13 -36.45 297.840 -56.650 -13 -43.65
780.900 -59.030 -13 -46.03 301.400 -57.220 -13 -44.22
855.800 -57.570 -13 -44.57 533.800 -60.540 -13 -47.54
931.400 -58.420 -13 -45.42 932.800 -60.030 -13 -47.03
1628.000 -52.160 -13 -39.16 1064.000 -56.900 -13 -43.90
1664.000 -55.470 -13 -42.47 1718.000 -56.110 -13 -43.11
1698.000 -55.410 -13 -42.41 1868.000 -55.870 -13 -42.87
1718.000 -56.350 -13 -43.35 3758.000 -32.970 -13 -19.97
1764.000 -58.800 -13 -45.80 5638.000 -41.920 -13 -28.92
1798.000 -57.740 -13 -44.74 7518.000 -44.350 -13 -31.35
3388.000 -52.240 -13 -39.24
3758.000 -27.480 -13 -14.48
3918.000 -51.190 -13 -38.19
5638.000 -41.200 -13 -28.20
7518.000 -44.200 -13 -31.20
9398.000 -42.290 -13 -29.29
11278.000 -40.220 -13 -27.22
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Test Mode : Mode 4

PCS1900 (EDGES8) Radiated Spurious EIRP
H Polarization V Polarization
Frequency EIRP (dBm) Limit Margin Frequency EIRP (dBm) Limit Margin
(MHz) (dBm) (dB) (MHz) (dBm) (dB)
255.180 -60.810 -13 -47.81 62.940 -59.550 -13 -46.55
265.980 -55.350 -13 -42.35 105.330 -60.680 -13 -47.68
299.730 -61.620 -13 -48.62 263.280 -63.070 -13 -50.07
665.400 -62.170 -13 -49.17 854.400 -61.810 -13 -48.81
864.900 -63.450 -13 -50.45 896.400 -61.830 -13 -48.83
932.800 -62.280 -13 -49.28 990.900 -61.250 -13 -48.25
3388.000 -50.870 -13 -37.87 3388.000 -52.990 -13 -39.99
3544.000 -52.800 -13 -39.80 3464.000 -53.180 -13 -40.18
3628.000 -50.640 -13 -37.64 3758.000 -32.060 -13 -19.06
3758.000 -29.440 -13 -16.44 5638.000 -46.500 -13 -33.50
5638.000 -42.410 -13 -29.41
7518.000 -42.920 -13 -29.92
11278.000 -40.220 -13 -27.22
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Test Mode : Mode 5

GSM850 (GSM) with Bluetooth Co-location Radiated Spurious EIRP
H Polarization V Polarization

Frequency EIRP (dBm) Limit Margin Frequency EIRP (dBm) Limit Margin

(MHz) (dBm) (dB) (MHz) (dBm) (dB)
30.000 -66.770 -13 -53.77 30.270 -70.630 -13 -57.63
62.940 -68.970 -13 -55.97 64.290 -66.580 -13 -53.58
86.700 -70.510 -13 -57.51 90.210 -69.780 -13 -56.78
996.500 -54.580 -13 -41.58 996.500 -61.530 -13 -48.53
1670.000 -21.540 -13 -8.54 1670.000 -20.100 -13 -7.10
2510.000 -30.910 -13 -17.91 2510.000 -24.330 -13 -11.33
3342.000 -32.200 -13 -19.20 3342.000 -30.890 -13 -17.89
3524.000 -52.670 -13 -39.67 3484.000 -55.110 -13 -42.11
4180.000 -38.120 -13 -25.12 3590.000 -56.580 -13 -43.58
4822.000 -44.340 -13 -31.34 3686.000 -55.770 -13 -42.77
4854.000 -45.680 -13 -32.68 4182.000 -35.010 -13 -22.01
4878.000 -45.040 -13 -32.04 4806.000 -40.180 -13 -27.18
4900.000 -49.350 -13 -36.35 4852.000 -47.590 -13 -34.59
4924.000 -49.890 -13 -36.89 4878.000 -47.210 -13 -34.21
5014.000 -42.390 -13 -29.39 4910.000 -44.610 -13 -31.61
5854.000 -45.840 -13 -32.84 4958.000 -47.900 -13 -34.90
6692.000 -49.100 -13 -36.10 5014.000 -42.090 -13 -29.09
5854.000 -47.220 -13 -34.22
7526.000 -46.960 -13 -33.96
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4.6.5 Test Data

4.6.5.1 Mode 1
Horizontal Polarization
o Lewvel {dBm) ) ) Date: 2006-12-05
FEC PART22/24
-50
1 2 E
A0 30 84, 138. 192, 246. 300
Trace: (Discrete) HERRTEEI )
Hite : BCHOB-HY
Condition : LE-EFPURIOUS HORIZONTAL
EUT : Mohile Phone
Fonex 1 1AWV aeE0Hz
Iedel : P el
Moade © (43ME5D Link Mode Ch153 Adaptort Baphone
Flane . El
Over Limit  Read
Freq Level Limit Line Lewvel Factor Remark
MHz dBn db dBm dBm dB
1 80.9 _59.14 -46.14 -13.00 -46.86 -12.28 Peak
2 232.2 -59.35 -46.35 -13.00 -47.06 -12.29 Peak
3 266.0 -56.4Z2 -43.42 -13.00 -453.31 -11.12 Peak
0 Level {((dBm} Date: 2006-12-05
FCCPART22:24
’ 2
50 W\‘\U 3
=100 300 440. 580. 720, 860. 1000
Trace: (Discrete) Frequency jMbz)
Site . BCHG-HY
Condition : LFSFURIOUS HORIZONTAL
EUT : Mobile Fhome
Powex o 1AWV aetHz
Model B a1l
Mode ; (MBS0 Link Mode Zh18%H Sdapboct Esuphone
Flane : E1
Ower Limit  BRead
Freq Level Limit Line Level Factor Remark
Wiz dBm dB dBn dBm dB
| @ 831.3 -41.03 -32.66  -1.39 Peak
2 @ g80.3 -37.44 -38.33  -0.91 Peak
3 995.8 -50.60 -37.60 -13.00 -50.81 0.20 Peak

Remark: 1. #1: MS TCH Signal
2. #2: BS TCH Signal
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o Levet tasmy Late: 2U06-12-05
FCC PART22:24
2
¥
-35

70

1000 1400. 1800. 2200. 2600. 3000
Trace: (Discrete) Frequency (MHz)
Site : BCHOE-HY
Condition : HF-SFURICIS HORIZONTAL
EUT : Mokile Fhone
Fowex 120 WaeA0Hz
Mlodel ;B a1l
Mode ; (3EMES0 Link Mode :Zh18H Adapboct Eaxphone
Flans : E1

Owver Limit  Read
Freq Level Limit Line Lewvel Factor Remark

Wiz dBmn dB dBn dBu dB

1 1622.0 -55.65 -42.65 -13.00 -55.97 0.31 Peak
2 m 1674.0 -16.95 -3.95 -13.00 -17.18 0.22 Peak
3 1744 .0 -524.36 -41.36 -13.00 -34.38 0.0Z Peak
4 1848 .0 -56.30 -45.30 -13.00 -35.96 -0.34 Peak
5 1904 .0 -54.19 -41.1% -13.00 -53.51 -0.68 Peak
f 1938.0 -37.06 -44 .06 -13.00 -35.95 -1.11 Peak
7@ 2308.0 -20.92 -7.92 -13.00 -ZZ.12 1.20 Peak
i Level (dBm) ® Date: 2006-12-05
FCC PART22:24
3
35 1
: LWWW'WW
ESSTRETLL L P
2L 3000 3400. 3800. 4200. 4600. 5000
Trace: (Discrete) Frequency (MHz)
Site . BCHOG-HV
Candition . HFSPURIONS HORTAONTAL
EOT : Mokile Fhene
Fowex 120 WaeA0Hz
Medel . FO ANZ311
Mede - GRMESD Link bode Ch1AH ddaptort Bapheme
Flane . El
Owver Limit  Read
Freq Level Limit Line Lewvel Factor Remark
Wiz dBm dB dBm dBm dB
| @ 3344.0 -36.36 -Z3.36 -13.00 -41.97  5.41 Peak
2 3664.0 -51.28 -38.28 -153.00 -58.20 6.9Z Peak
3@ 4184.0 2816 -16.16 -13.00 -38.94  9.79 Peak
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5 Level (dBm) B ) Drate: 2006-12-05
FCC PART22/24
351
2
L 5000 5400. 5800. 6200. 6600. 7000

Trace: (Discrete) Hefueny (MEL)

Site : DBCHE-HY

Condition : HF-SFURICUS HORIZONTAL

EOT : Matile Fhone

Fower 120V ae/lHz

Micdel . P ENZE11

Mede : GEMIAS0 Link Mode U184 Adaptout Baphone
Flans . El

Owver Limit  Read
Freq Level Limit Line Lewvel Factor Remark

Wiz dBn dB dBn dBu dB

| @ 2018.0 -36.76 -23.76 -153.00 -47.00 10.24 Peak
2l 2834.0 -41.19 -Z8.19 -153.00 -51.40 10.2Z Peak
; Level {dBm) & RN 5 Date: 2006-12-05
FCC PART22:24
-35
1
-1 7000 7400. 7800. 8200, 8600. 9000
Trace: (Discrete) REEHEny ()
Site . BCHE-HY
Clendition . HFRPURIOUS HORTACHTAL
EUT : Mobile Fhome
Fonvex 1 1AWV 0H=
Medel . F3éNzell
Mede . (3EMES0 Link Mode Ch123+Adaptort Exrphome
Flans : E1
Over Limit Read
Freq Level Limit Line Lewvel Factor Remark
Moz dBmn db dBm dBm dB
1@ 7o28.0 42,02 -29.02 -13.00 -37.82 13.80 Peak
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Vertical Polarization

o Level {((Bm) Date: 2006-12-05
FCC PART22/24
50 ! :
2 -
400 30 84, 138. 192, 246. 300

Trace: (Discrete)
: BCHAHY

Frequency (MHz)

Cendition . LE-SPURIOUS VERTICAL
EUT : Mohile Phone
Fenvex + 130V aeA0H=
Madel . FO GNZR11
Mede . (33MES0 Link Mode Ch123+idaptort Exphome
Flane : El
Over Limit Read
Freq Level Limit Line Lewvel Factor Remark
Moz dBmn db dBm dBm dB
1 3.2 -51.04 -33.04 -13.00 -40.97 -10.07 Peak
4 266.0 -57.04 -44. 04 -13.00 -49.86 -7.18 Peak
3 2002 -55.39 -42.39 -13.00 -48.93 -6.46 Peak
i Level {dBm) Late; 2006-12-05
FCCPART22:24
2
1
.50 \u\ﬂ -
=0 300 440, 580. 720, 860, 1000
Trace: (Discrete) FIequencyineiz)
Site . BCHE-HY
Condition . LE-SPURIOUS VERTICAL
EUT : Mohile Phone
Fmraz + 1AW aeA0H=
Medel - FO ANZE1L
Mede . EEMES0 Link Mode 20183+ ddaptort Bauphone
Flane : El
Ower Limit  BRead
Freq Level Limit Line Lewvel Factor Remark
Wiz dBm dB dBm dBm dB
| @ 841.8 -42.28 -43.68 1.40 Peak
2 @ g20.3 -31.62 -33.33 1.71 Peak
3 995.8 -56.5% -43.58 -13.00 -59.21 Z.63 Peak
Remark: 1.#1: MS TCH Signal
2. #2: BS TCH Signal
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0 Level {dBim} Lrate: 2006-12-0%
: FCC PART22724
3
-35

2

Ly, e ettty st i
MWWW
70

1000 1400. 1800. 2200. 2600. 3000

Trace: (Discrete) FreauEncy (WB1e)

Hite : BCHOA-HY

Condition : HF-3FURICU: VERTICAL

EUT : Mohile Fhone

Fower : 120Vae/0H=

Model : FieNZ1l

Mode ;. (REME50 Link Mode Ch13%4+ Adaptoct Earphone
Flane : El

Over Limit Read
Freq Level Limit Line Lewvel Factor Remark

Wiz dBn dB dBm dBu dB

[1a 1674.0 16,47 3,47 13,00 -15,99 0,42 Pealk
2 1734 .0 -57.66 -44 66 -13.00 -57.32 -0.34 Peak
3@ 2508.0 -20.92 -7.92 -13.00 -23.19 2.27 Peak
i Level {(dBm} ¥ Date: 2006-12-05
FCC PART22:24
3
1
-35
. WWM
bl Ahup s i
2L 3000 3400, 3800, 4200. 4600. 5000
Trace: (Discrete) Freguancy (¥iz)
Site - BCHEHY
Condition . HF-RPURIOUS VERTICAL
EUT : Mohile Phone
Fromrex 1 10V 0Hz
Mcdel - Fi3 eN2e11
Mcde : (33ME50 Link Mode 2h18%+ Adaptort Bauphane
Flane i Fl
Ower Limit  Read
Freq Level Limit Line Level Factor Remark
Wiz dBm dB dBn dBm dB
1 @ 3344.0 -31.24 -18.24 -13.00 -35.70  4.47 Peak
2 3524 .0 -53.45 -40.45 -13.00 -58.38  4.93 Peak
3@ 4178.0 -28.27 -15.27 -13.00 -36.63 8.36 Peak
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i Level {dBm) Late: 2006-12-05
FCC PART22/24
-35
1 2
3
ED 5000 5400, 5800, 6200, G600, 7000
Trace: (Discrete) Freuency jiez)
it . BCHE-HY
Condition . HFSPURICUS VERTICAL
EOT : Motdle Fhone
Fowex : 1AV acH=
Medel - FOeNZall
Mede © GRMESD Link bode Ch1AH ddaptort Bapheme
Flane . El
Owver Limit  Read
Freq Lewvel Limit Line Lewvel Factor Remark
Wiz dBn dB dBn dBm dB
| @ S018.0 -44 .41 -31.41 -13.00 -53.26  2.85 Peak
2 m 5854 .0 -44 .62 -31.62 -13.00 -53.43 £.81 Peak
& BOE2.0 -47 .63 -34.63 -13.00 -59.16 11.53 Peak
i Level {dBm) Late; 2006-12-05
FCC PART22:24
-35
1
ED 7000 7400, 7800, 8200, 8600. 9000
. Frequency {MHz)
Trace: (Discrete)
Hite - MRCH-HY
Cndition . HFSPURIONS VERTICAL
EUT : Mokile Fhene
Femret 1AW aeA0H=
Medel - FO ANZa11
Mede © MBS0 Link Mode Ch18H ddaptort Bapheme
Flane . El
Over Limit Read
Freq Level Limit Line Level Factor Remark
Wiz dBm dB dBm dBm dB
1 @ To28.0 -45.82 -32.82 -15.00 -59.18 15.37 Peak
Remark There is no more obvious emission except the listings above.
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4.6.5.2 Mode 2
Horizontal Polarization
i Level {dBm}) Date: 2006-12-06
FEC PART22:24
-50
3
1 2
e 30 84, 138, 192, 246. 300
Trace: (Discrete) FIequencyimeiz)
Bite - IBCHG-HT
Canditicn - LFEFURIOUS HORIZONTAL
EUT : Mohile Fhone
Powex o 1AW aetHz
Mcdel . F3eNzall
Mcde . FDGE Link Mode £h18%4 Adaptent Barphone
Flane . El
Ower Limit  BRead
Freq Level Limit Line Lewvel Factor Remark
Wiz dBm dB dBn dBm dB
1 233.6 -B0.96 47 .96 -13.00 -48.74 -12.22 Peak
2 266.0 -61.1% -48.18 -13.00 -50.07 -11.12 Peak
3 293.0 -37.26 -44 .26 -13.00 -47.08 -10.18 Peak
i Level {dBim) Uate: 2006-12-06
FEC PART22:24
2
: 3w
=100 300 440. 580. T720. 860. 1000
Trace: (Discrete) Frequancy (i)
Site . BCHEHY
Condition . LFSFURIOUS HORIZONTAL
EUT : Mohile Fhone
Fowex : 1AWV acOHz
el - F3ENZ11
Mcde . FDGE Link Mode £ 185+ Adaptoet Baphene
Flane : El
Over Limit Read
Freq Level Limit Line Lewvel Factor Remark
WHz dBn dB dBm dBm dB
1 300.0 -53.52 -40.52 -13.00 -43.58 -9.95 Peak
2 229.9 -42.78 -41.38  -1.40 Peak
3 880.3 -51.92 -31.01  -0.91 Peak
Remark: 1. #2: MS TCH Signal
2. #3: BS TCH Signal
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0 Level {dBm} Lrate: 2006-12-06
3 FCC PART22:24
B
-35
75
M i
W.,.NW
A0 1000 1400. 1800. 2200. 2600. 3000

Trace: (Discrete) Freqency iMbiz)

Bite - IRCHG-HT
Conditicn . HF-SFURIOUS HORIZONTAL
EUT - Mokile Pheme
Powex o 1AWV aetHz
Mcdel . Fi3 ezzll
Mcde . FDGE Link Mode £h18%4 Adaptent Barphone
Flane . E1 o
Over Limit Readintenna Cable Preamp int Tahle
Freq Level Limit Line Lewvel Factor Loss Factor Paos Pos Remark

W= dBm dB dBn dBm dB dB dB cn deg

[ 1@ 1674,0 -J6 50 -3.50 -15.00 16,72 Q.22 0,00 0,00 --- --- Pealk
2 @ 1692.0 -52.50 -39.50 -13.00 -52.63 0.13 0.00 0.00 --- --- Peak
3@ 1764 .0 -56.40 -43.40 -13.00 -56.34 -0.07 0.00 0.00 --- --- Peak
4@ 1794.0 -49 .72 -36.92 -13.00 42,36  -0.16 0.00 0.00 --- --- Peak
] 1838.0 -51.32 -38.32 -13.00 -20.97 -0.34 0.00 0.00 --- --- Peak
6@ 2508.0 -26.94 -13.94 -13.00 -Zg.14 1.20  0.00  0.00 --- --- Peak

i Level {dBm) Late; 2006-12-06
FCC PART22:24
T
35 1
2 345 & L\'\MW%
MM
e 3000 3400, 3800, 4200, 4600, 5000
Trace: (Discrete) FERNCY (N L

Site . BCHEHY

Condition . HFSPURICUS HORIEZONTAL

EUT : Mohile Phone

Fowex : 1AV acH=

Medel - FO 6NZa11

Mede . EDOE Link bode 0h183+ ddaptort Baapheme

Flane . El

Owver Limit  Read
Freq Lewvel Limit Line Lewvel Factor Remark
Wiz dBn dB dBn dBm dB
| @ 3344 .0 -35.49 22,49 -13.00 -40.90 5.4 Peak
2 3384.0 -33.92 -40.92 -13.00 -59.47  5.55 Peak
3 3478.0 -3Z2.20 -39.20 -153.00 -37.99  5.79 Peak
4 3524 .0 -52.09 _30.09 -153.00 -57.98  5.89 Peak
5 3578.0 -52.22 -39.22 -13.00 -58.55 6.33 Peak
f 3668.0 -52.11 -39.11 -13.00 -59.33 7.24 Peak
7@ 4178.0 -32.68 -19.68 -15.00 -4Z.47 9.79 Peak
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SPORTOMN LAB.

FCC TEST REPORT

Report No.

FG6N2811

Level {dBm)
0

Lrate: 2006-12-06

FCC PART22:24

-35

WMWWMW

70

T B000 5400, 5800, 6200, G600, 7000
Trace: (Discrete) Fraguency (MHz)
it - RCHE-HY
Cndition . HFSPURIONS HORTAONTAL
EOT : Motdle Fhone
Fowex 120 WaeA0Hz
Medel . FdeNzell
Mede . EDGE Link Mode 2h13%+ ddaptort Bapheme
Flane . El
5 Level {dBm) ) T Date: 2006-12-06
FCC PART2224
-35
-70
7000 7400, 7800, 8200, 8600, 9000
Trace: (Discrete) Frequency {MHz)
Site - BCHE-HY
Clendition . HFRPURIOUS HORTACHTAL
EUT : Mohile Phone
Fowex » 120V aeA0H=
Medel . F3eNzell
Mede . EDGE Link Mode Uh123+Adaptoct Baphone
Flane . El
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wanrons. FCC TEST REPORT Report No. : FG6N2811
Vertical Polarization
0 Level {dBm} Late: 2006-12-06
FEC PART22:24
i 1 . 3
1 h 84, 138. 192. 246. 300

Trace: (Discrete) FIequencyineiz)

H1te : (BCHOAHY

Condition : LFSFURIOUS VERTICAL

EUT : Motale Fhone

Fowex : 120 WacB0H=

Mdadel : FlreNZE1l

Made : EDGE Link bode Ch1854 Adaptont Barphomne
Flans . E1

Owver Limit  Read
Freq Lewvel Limit Line Lewvel Factor Remark

WHz dBun dB dBun dBu dB
28.9 -37.45 -44.45 -13.00 -43.88 -13.56 Peak

s

2 107.5 -33.94 -40.94 -13.00 -46.13 -7.76 Peak
3 266.0 -57.13 -44.13 -13.00 -49.95 -7.18 Peak
o Level taBm) Date: 2006-12-06

FCCPART22:24

1

_50 2
3

= 300 440, 580. 720, BGO. 1000

Trace: (Discrete) Freguency jiiz)

Site : DBCHEHY

Conditicn : LFSFURIONE VERTICAL

EOT : Matile Fhane

Fower : 120V aelHz

Micdel . P ENZE11

Mede : EDGOE Link Mode L1894 Adaptout Baphone
Flane . El

Owver Limit  Read
Freq Level Limit Line Level Factor Remark

WHz dBm dB dBm dBu dB

1 2341.8 -45.64 -47 .04 1.40 Peak
2 880.3 -32.58 -34.29  1.71 Peak
3 995.8 -38.23 -43.23 -13.00 -60.80 Z2.63 Peak
Remark: 1.#1: MS TCH Signal

2. #2: BS TCH Signal
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sarronine. FCC TEST REPORT Report No. : FG6N2811
5 Lewvel {dBm} B ' Crate: 2006-12-06
FCC PART22:24
1 =
-35

1000 1400. 1800. 2200. 2600. 3000

Trace: (Discrete) heeguency |Wkix)

Site : BCHOA-HY

Condition : HF-SPURICUS VERTICAL

EUT : Mohile Fhone

Fower 120V aed0H=

Mlodel : FlreNZ1l

Mlode : EDGE Link Mode Zh18M Adaptort Esuphone
Flane . El

Ower Limit  Read
Freq Level Limit Line Lewvel Factor Remark

Wiz dBn dB dBn dBu dB

| @ 1674.0 -20.67 -7.67 -13.00 -20.19 -0.48 Peak
2 @ 2508.0 -21.05 -8.05 -13.00 -2Z3.32 2.27 Peak
i Level {dBm) Late: 2006-12-06
FCC PART22:24
-35 5
1
Fl
2 3000 3400. 3800. 4200. 4600. 5000
Trace: (Discrete) Frequency (MHz)
Site . BCHMEHY
Cendition . HFSPURIOUS VERTICAL
EUT : Mohile Phone
Femret 1AW aeA0H=
Medel - Fi 6NZa11
Mede . EDGE Link Mode Zh183+idaptort Baaphone
Flane : El
Ower Limit  BRead
Freq Level Limit Line Lewvel Factor Remark
Wiz dBm dB dBm dBm dB
1 3344.0 -40.31 -27.31 -153.00 -44.77  4.47 Peak
2 3524 .0 -52.30 -39.50 -13.00 -57.43  4.93 Peak
8 3538.0 -53.68 -40.68 -13.00 -58.Y8  3.10 Peak
4 3374.0 -32.30 -39.53 -13.00 -57.83  5.2%8 Peak
] 4184.0 -37.34 -Z4.34 -15.00 -43.70  8.36 Peak
SPORTON International Inc. Page No. : 610f95
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waonse FCC TEST REPORT Report No. : FG6N2811
 Level (asm) Date: 2006-12-06
FCC PARTZ2:24
35
1
2 3
7% 5000 5400, 5800. 6200, 6600, 7000

Trace: (Discrete) Freuency jiez)

Hite ¢ DBCHGHY

Condition . HF-3PURICIE VERTICAL

EUT : Motale Fhone

Fowex : 120 WacB0H=

Madel : FieNze1l

Made : EDGE Link bode Ch1854 Adaptont Barphomne
Flans . E1

Owver Limit  Read
Freq Lewvel Limit Line Lewvel Factor Remark

WHz dBun dB dBn dBu dB
a018.0 -44.64 -31.64 -13.00 -53.49  2.85 Peak

s

2 5854.0 -48.29 -35.29 -13.00 -37.10  8.381 Peak
3 6688.0 -47.84 -34.84 -13.00 -53.37 11.53 Peak
o LEvel (aBm) Date: 2006-12-06
FCC PART22/24
-35

M

-70

7000 7400. 7800. 8200. 8600. 9000

Trace: (Discrete) FTRAENGY L)

Gite ;. BCHEHY

Crondition : HF-BFURICTE VERTIZAL

EOT : Mabile Fhane

Fower ;12 0VaelHz

Micdel : P3ENZR11

Mode : EDOE Link Mode Ch128%M4 Adaptort Eauphone
Flans . E1

Remark There is no more obvious emission except the listings above.
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sarronine. FCC TEST REPORT Report No. FG6N2811
4.6.5.3 Mode 3
Horizontal Polarization
4 Level {aBim}y Late: ZUUb-12-02
FEC PART22/24
50 2
P z
1
108 30 84. 138. 192, 246. 300
Trace: (Discrete) FeEgency (P
Bite - DB HG-HT
Conditicn - LFEFURIOUS HORIZONTAL
EUT : Mohile Fhone
Powex o 1AW aeHz
Mcdel . F3 eNzzll
Mcde - PO 1900 Link Mode 17h66 1+ Adaptont Earphene
Flane . E1
Owver Limit  Read
Freq Level Limit Line Lewvel Factor Remark
Wiz dBm dB dBm dBm dB
| @ 104.0 -60.26 -47 .26 -13.00 -47.98 -12.2% Peak
2 @ 230.9 -56.62 -43.62 -13.00 -44.30 -12.32 Peak
3@ 266.0 -49 .45 -36.45 -13.00 -38.33 -11.12 Peak
i Level {dBm) Date: 2006-12-05
FEC PART22:24
-50
1 2 3
=100 300 440. 580. 720. 860. 1000
Trace: (Discrete) HERNCY (N8 L)
Site . BCHEHY
Conditicn . LFSFURIOUS HORIZONTAL
EUT : Mohile Fhone
Fowex : 1AV acH=
Model - F EN211
Mcde - FUS1900 Link Mode 12h66 14+ Adaptoet Earphene
Flane . El
Owver Limit  Read
Freq Level Limit Line Level Factor Remark
Wiz dBm dB dBm dBm dB
| @ 780.9 -39.03 -46.03 -13.00 -37.14 -1.29 Peak
2 @ 855.8 -57.57 -44.57 -13.00 -56.41 -1.16 Peak
3@ 931.4 -58.42 -45.42 -13.00 -58.00 -0.43 Peak
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sarronine. FCC TEST REPORT Report No. : FG6N2811
0 Level {dBm} Late: 2006-12-05
FCC PART22:24
-35
! 7 B
234 o
20 1000 1400, 1800, 2200, 2600. 3000

Trace: (Discrete) Frequency (MHz)

Bite : BCHOHY

Condition : HF-SPURIC: HORIZONTAL

EUT : Mohile Phone

Fowex : 120 WacB0H=

Madel : FaeNzsll

Idade : PCE1900 Link Mode 12h661+ Adaptort Barphone
Flane . E1

Ower Limit Read
Freq Level Limit Line Lewvel Factor Remark

WHz dBan dB dBn dBu dB

1 @ 1628.0 -52.16 -39.16 -13.00 -52.47 0.3]1 Peak
2 @ 1664.0 -55.47 -42.47 -13.00 -35.69  0.ZZ Peak
3@ 1698.0 -55.41 -42.41 -13.00 -55.534 0.13 Peak
4 @ 1718.0 -56.35 -43.35 -13.00 -56.42 0.08 FPeak
] 1764.0 -58.80 -45.80 -13.00 -38.74 -0.07 Peak
6 @ 1798.0 -57.74 -44.74 -13.00 -57.59 -0.16 Peak
T @ 1868.0 -53.00 -52.49  -0.51 Peak
g m 19538.0 -32.84 -31.73  -1.11 Peak

Remark: 1.#7: MS TCH Signal
2. #8: BS TCH Signal
i Level {dBm) Date: 2006-12-05
FCC PART22/24
2
-35
1 3
2o 3000 3400. 3800, 4200, 4600. 5000
Trace: (Discrete) Heuency M)
Site - BCHOEHY
Condition . HFSPURIOUS HORIZONTAL
EUT : Motile Phone
Fowex 120V aeA0H=
Model . F3 BNz511
Mode - PUS1900 Link Mode UhE61+ Adaptort Baphone
Flane . El
Over Limit  Read
Freq Level Limit Line Lewvel Factor Remark
Wiz dBn dB dBn dBu dB
1 @ 3388.0 -52.24 -39.24 -13.00 -57.85 5.61 Peak
[Zw 3¥o8.0 -27.48 -14.48 13,00 -35.40 T.94 Peak
3@ 3918.0 -51.19 -38.19 -13.00 -39.91 8.72 Peak
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FCC TEST REPORT

Report No. : FG6N2811

4 Level {aBim} Lane: ZUub-12-U9
FCC PART22:224
-35
-70
5000 5400, 5800, 6200, G600, 7000
Trace: (Discrete) FUEUenEy (s
Bite - (RCHIG-HT
Conditicn - HF-SFURIONS HORIZONTAL
EUT : Mobile Fhome
Fromrey + 10V 0Hz
Model - F3 aNza1l
Mcde : PI21900 Link Mode j7h6 1+ Adaptoct Earphane
Flane . El
Ower Limit  Read
Freq Lewvel Limit Line Level Factor Remark
Wiz dBm dB dBm dBm dB
| @ 2638.0 -41.20 -28.20 -13.00 -51.17  9.97 Peak
i Level {dBmn}) Date; 2006-12-05
FCC PART22:24
-35
1
-70
7000 7400, 7800, 8200, 8600, 9000
Trace: (Discrete) Fregency jiiz)
Bite - IRCHIG-HT
Condition . HF-RFURIOUS HORIZONTAL
EUT : Mohile Fhone
Powex o 1AWV aetHz
Mcdel . F3eNzall
Mcde - FOS1900 Link Mode 17h66 14+ Adaptort Earphene
Flane . El
Ower Limit  BRead
Freq Level Limit Line Lewvel Factor Remark
Wiz dBm dB dBn dBm dB
1 @ 7518.0 -44. .20 -31.20 -13.00 -60.01 15.80 Peak
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FCC TEST REPORT

SPORTOMN LAB.

Report No. : FG6N2811

i Level {dBm) Late: 2006-12-05
FCC PART22:24
-35
1
-10 9000 9400. 9300. 10200. 10600. 11000
Trace: (Discrete) Frequency (Mkz)
Site . MBCHMGHY
Condition . HFSPURICITS HORIZONTAL
EUT : Mohile Fhone
Powex o 1AWV aetHz
Medel . F3 eNzall
Mede . PO 1900 Link Mede ;0h861+ Adaptoct Earphone
Flane . El
Owver Limit  Eead
Freq Level Limit Line Level Factor Remark
Wiz dBm dB dBn dBm dB
| @ 9308.0 -42.29 _Z0.29 -13.00 -60.51 18.22 Peak
g Level {(dBm)y Date: 2006-12-05
FCC PART22:24
-35
il
di 11000 11400, 11800, 12200. 12600. 13000
Trace: (Discrete) HERNCY (N L)
Site . MBCHMGHY
Condition . HFSPURICUS HORIZONTAL
EUT : Mohile Fhone
Prowex ;1AW aelHz
Medel . FaeNzell
Mede - PUS1900 Link Mede ;0hA61+ Adaptert Esrphone
Flane : E1
Ower Limit  BRead
Freq Level Limit Line Lewvel Factor Remark
Wiz dBn dB dBn dBm dB
| @ 11278.0 -40.22 -27 .22 -13.00 -60.51 20.30 Peak
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SPORTOMN LAB.

FCC TEST REPORT

Report No.

FG6N2811

Lrate: 2006-12-05

Level {dBm})
0

FCCPART22:24

-35

W

-70

13000 13400. 13800. 14200. 14600, 15000
Trace: (Discrete) Frequency (MHz)
Bite - IBCHOGHT
Clondition : HFSPURICUS HORIZONTAL
EOT : Motdle Fhone
Fowex 120 WaeA0Hz
Model : P ENZ11
Mode - PCE1900 Link Mede Ché6 1+ Adsptoct Esphone
Flane : El
i Level {dBm) Late: 2006-12-U
FCC PART2224
-35
20 15000 15600, 16200. 16800, 17400, 18000
Trace: (Discrete) Frequency (MHz)
Site . IBCHEHY
Clondition . HFSPURIOUS HORIZCNTAL
EUT : Motile Phone
Fouwex 1 20VacE0Hz
Model - P EN2311
Mode - PCS1900 Link Mede 0W861+ Adaptort Eaphone
Flane . El
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FCC TEST REPORT

SPORTOMN LAB.

Report No. : FG6N2811

Vertical Polarization

o Level {(Bm) Date: 2006-12-05
FCC PART22:24
-50 1
3 3
400 30 a4, 138. 192, 246. 300

Trace: (Discrete)
;. BCHAHY

Frequency (MHz)

Condrtion : LFSPURICUE VERTICAL
EUT : Mohile Phone
Femraz + 10 WaeA0H=
edel : Fix eN2ZR11
Mode  PC1900 Link Mode Che61+Adephort Baphane
Flane : El
Ower Limit  Read
Freq Level Limit Line Lewvel Factor Remark
Wiz dBm dB dBm dBm dB
| @ 1102 -33.00 -40.00 -13.00 -45.21 -7.79 Peak
2 @ 266.0 -59.07 -46.07 -13.00 -51.88 -7.18 Peak
3@ 297.8 -56.653 -43.65 -13.00 -50.15 -6.50 Peak
0 Level {dBmy Lrate: 2006-12-05
FCCPART22:24
-50
2 B
=i0g 300 440. 580. T720. 860. 1000
Trace: (Discrete) Freuency jiiz)
Site : BCHOE-HY
Condition . LFSPURICUE VERTICAL
EUT : Motile Phone
Fowex : 1AV acH=
Medzl - Fy 251
Mode - FC$1900 Link Mede £h86 1+ Adaptoct Bauphone
Flane : El
Ower Limit  BRead
Freq Level Limit Line Lewvel Factor Remark
Wiz dBm dB dBm dBm dB
| @ 301.4 -57.22 -44 .22 -13.00 -30.81 -6.42 Peak
2 233.8 -p0.54 -47.54 -13.00 -37.81 -Z.73 Peak
3@ Q32.8 -p0.03 -47.03 -13.00 -62.16  Z.13 Peak
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woroniss. FCC TEST REPORT

Report No. : FG6N2811

LA e [ —
= EEE S

Level {(Bm}
0

Date: 2006-12-05

FCCPART22:24

-35

g 1000 1400,

Trace: (Discrete)

: BCHOGHY

: HFSSFURICUS VERTICAL

: Motale Fhone

¢ 120V acAS0H=

: P EN2E11

: PCOE1900 Link Mede 0he814+ Adaptoet Bauphone
Bl

Ower
Freq Level Limit

1800. 2200.
Frequency (MHz)

Linit  Read

2600, 3000

Line Level Factor Remark

WHz dBun dB

1064 .0 -56.90 -43.90
1718.0 -36.11 -43.11
1868.0 -55.87
1878.0 -54.15 -41.15
1958.0 -45.86

dBn dBu dB

-13.00 -56.11 -0.79 Peak
-13.00 -33.69 -0.4Z Peak
-22.47  -0.40 Peak
-13.00 -53.75 -0.40 Peak
-45.26  -0.60 Peak

Remark: 1.#3: MS TCH Signal
2. #5: BS TCH Signal
i Level {dBm} Late: 2006-12-05
FCC PART22:24
1
-35
WMWM”LWMW
D 3000 3400, 3800, 4200. 4600. 5000
Trace: (Discrete) Frequency (MIB)
ite . BCHOEHY
Condition . HFSFURIOUS VERTICAL
EUT : Mokile Fhone
Fowex 1AW aeA0Hz
Model . Fd eNzE11
Mode - PC1900 Link Mode {0h&6 1+ Adaptort Eaphone
Flane : El
Over Limit Read
Freq Level Limit Line Level Factor Remark
Wiz dBn dB dBn dBn dB
1 @ 3758.0 -32.97 -19.97 -13.00 -39.60 6.64 Peak
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FCC TEST REPORT

Report No. : FG6N2811

0 Lewvel (dBm}) Date: 2006-12-05
FCC PART22/24
-35
1
-70
5000 5400, 5800, 6200, 6600, 7000

Trace: (Discrete)
Site ;. BCHAHY

Frequency (MHz)

Conditicn . HF-RPURIOUS VERTICAL
EUT : Mohile Phone
Fromrex 1 10V 0Hz
Mcdel - Fi3 EN2a11
Mcde - PI2%1900 Link Mode j7he6 1+ Adaptoct Eaphene
Flane ; El
Ower Limit  Read
Freq Level Limit Line Lewvel Factor Remark
WHz dBm dB dBm dBm dB
| @ 2638.0 -41.92 -28.92 -13.00 -30.38  8.65 Peak
i Level {dBm}y Date: 2006-12-05
FCC PART22:24
-35
1
-10 7000 7400, 7800, 8200. 8600. 9000
Trace: (Discrete) Frequency (MHz)
it . MCHEHY
Canditicn . HF-RPURIOUS VERTICAL
EUT : Mohile Fhone
Powex o 1AWV aetHz
Mcdel . Fi3 a2zl
Mcde - PI21900 Link Mode ;716 1+ Adaptoct Eaphane
Flane . El
Owver Limit  Eead
Freq Level Limit Line Level Factor Remark
Wiz dBm dB dBn dBm dB
| @ 7518.0 -44 .35 -31.35 -13.00 -57.72 13.37 Peak
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SPORTOMN LAB.

FCC TEST REPORT

Report No. : FG6N2811

Level {dBm)
0

Lrate: 2006-12-05

FCC PART22:24

-35

70

7 o000 9400, 93800, 10200, 10600. 11000
Trace: (Discrete) Freguency {Wiz)
Hite - IBCHDGHY
Conditicn . HE-SPURICUS VERTICAL
EOT : Motdle Fhone
Fowex 120 WaeA0Hz
Model ; FrieM2ell
Mods - PCS1900 Link Mode ;0h56 1+ Adaptoct Baphane
Flane . El
o Level (dBm} . Date: 2006-12-05
FCC PART22724
-35
-70
11000 11400, 11800. 12200, 12600. 13000
Trace: (Discrete) Feeguency (k)
Site : BCHGHY
Clondition . HE-SPURICUS YERTICAL
EUT : Mohile Phone
Fouwex 120V aeA0H=
Midsl . P ENza11
Mode - FC81900 Link Mode £W661+ Adaptont Baphone
Flane . El
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woroniss. FCC TEST REPORT Report No. : FG6N2811

0 Level (dBIm} Lrate: 2006-12-00

FCC PART22:24

-35

%MWWM

20 13000 13400, 13800. 14200, 14600, 15000

Trace: (Discrete) Frequency (MHz)

Bite - IRCHIG-HT
Canditicn . HF-RPURIOUS VERTICAL
EUT : Mokile Phone
Prowex ;1AW aelHz
Mcdel - F3 ENZ211
Mcde - P 1900 Link Mode 12h66 14+ Adaptoet Earphene
Flane . El
4 Level {asmy pate: ZU0G-12-05
FCC PART22:24
-35
-70
15000 15600. 16200. 16800. 17400. 18000
Trace: (Discrete) Hrauericy (Wb ie)
Site - (BCHG-HT
Conditicn - HF-SFURIOUE VERTICAL
EUT - Mokile Fheme
Fromrey 2 1AWV et Hz
Mcdel . F3eNzzll
Mcde - PI21900 Link Mode j7he6 1+ Adaptoct Eaphane
Flane . E1
Remark There is no more obvious emission except the listings above.
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=amonine. FCC TEST REPORT Report No. . FG6N2811
4.6.5.4 Mode 4
Horizontal Polarization
0 Level {dBm} Late: 2006-12-06
FCCPART22:24
-50 s
1
=Hou 30 84, 138. 192, 246. 300

Trace: (Discrete) Fraguency (MHz)

Site : DBCHE-HY

Condition : LFEFURIONS HORIZONTAL

EUT : hile Fhone

Fowex : 120V aeAlH=

Miodel ; PR ENZELL

Mode : EDJE Link Mode 21861+ Adaptort Baaphane
Flans e L

Ower Limit  BRead
Freq Level Limit Line Lewvel Factor Remark

WHz dBun dB dBn dBu dB
255.2 -60.81 -47.81 -13.00 -43.33 -11.48 Peak

s

2 266.0 -35.35 -42.35 -13.00 -44.23 -11.1Z Peak
3 299.7 -61.62 -48.62 -13.00 -31.6% -9.35 Peak
i Level {dBm} Late: 2006-12-06
FECPART22:24
-50
1 @ B
<100 300 440, 580. 720, 860. 1000
Trace: (Discrete) Frequency (i)
ite . BCHOGHY
Condition . LF-EPURIOUS HORZONTAL
EOT : Motile Fhone
Powex : 1AW actlHz
Model - P ENZ311
Mode - EDGE Lind Mode £he61+ Adaptont Baaphaone
Flane . El
Over Limit Read
Freq Lewvel Limit Line Lewvel Factor Remark
WHz dBn dB dBn dBu dB
1 665.4 -62.17 -49.17 -13.00 -53%.10 -3.07 Peak
2 864.9 -63.45 -50.45 -13.00 -62.39 -1.06 Peak
3 032.8 -62.28 -40.28 -13.00 -61.88 -0.41 Peak
SPORTON International Inc. Page No. : 730f95
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waonse FCC TEST REPORT Report No. : FG6N2811
 Level (asm) Date: 2006-12-06
FCC PART22:24
35
2
1
70 1000 1400. 1800. 2200. 2600. 3000

Trace: (Discrete) Frequency (Miiz)

Site : DBCHOE-HY

Condition : HF-SFURICUS HORIZONTAL

EOT : Matile Fhone

Fower : 120V aelHz

Micdel . P ENZE11

Mde : EDOE Link Mode ChE614+ Adaptout Baaphone
Flane . El

Owver Limit  Read
Freq Level Limit Line Level Factor Remark

WHz dBun dB dBun dBu dB

1 1874.0 -51.53 -51.02  -0.5] Peak
2 W 1958.0 -42.50 -41.39  -1.11 Peak
Remark: 1. #1: MS TCH Signal
2. #2: BS TCH Signal
o Level (aBm) Date: 2006-12-06
FCC PART22:24
4
-35

£ 3000 3400. 3800, 4200, 4600, 5000

Trace: (Discrete) Hequencyineiz)

Site : BCHOGHY

Condition : HF-SFURICUS HORIZCONTAL

EOT : Matile Fhone

Fower ;120 aelHz

Micdel . P ENZE11

Mede : EDGOE Link Mode ChE614 Adaptout Baaphone
Flane . E1

Ower Limit Read
Freq Level Limit Line Level Factor Remark

WHz dBm dB dBn dBu dB

1 3388.0 -50.87 -37.87 -13.00 -56.48 5.6l Peak
2 3344.0 -52.80 -39.80 -13.00 -53.91 6.11 Peak
3 3628.0 -30.64 -37.64 -13.00 -57.24  6.60 Peak
IEN e 0 AT A Te 34 T3 00 -57. 36 7,97 Feak
SPORTON International Inc. Page No. : 74 0f 95
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FCC TEST REPORT

Report No. : FG6N2811

” Level {asm} Lane; Zulb-12-Ub
FCC PART22:24
-35
1
-70
5000 5400, 5800, 6200, 6600, 7000
Trace: (Discrete)} Frequency (MHz)
Hite : GCHOSHY
Condition : HF2PURICH: HORIZONTAL
EUT : Motile Phone
Fowex 120 Waca0Hz
Mlodel o Fid ezl
Mede - EDGE Link Mode 0h661+bdaptort Bapheme
Flane . E1
Over Limit  Read
Freq Lewvel Limit Line Level Factor Remark
Wiz dBm dB dBm dBm dB
1 @ 2638.0 -42.41 -Z9.41 -15.00 -5Z.38 9.97 Peak
0 Level {(dBm} Date: 2006-12-06
FCC PART22:24
-35
1
-70
7000 7400, 7800, 8200, 8600. 9000
Trace: (Discrete) Frequency (MHz)
Hite : BCHOSHY
Condition : HF2PURICH: HORIZONTAL
EUT : Motile Phone
Fowex 10 WacaHz
Medel . FO ENZ311
Mede . EDGE Link Mode 0h661+ddaptort Bapheme
Flane . El
Ower Limit  BRead
Freq Level Limit Line Lewvel Factor Remark
Wiz dBm dB dBm dBm dB
| @ To18.0 -42.92 -Z9.92 -13.00 -28.73 15.80 Peak
SPORTON International Inc. Page No. : 750f95
TEL : 886-2-2696-2468 Report Issued Date : Jan. 09, 2007
FAX : 886-2-2696-2255 Report Version : Rev. 01

FCC ID : DGIBC0129AAA190



woroniss. FCC TEST REPORT Report No. : FG6N2811

5 Level (dBm) B ' Drate: 2006-12-06

FCC PART22:24

-35

FI 9000 9400. 9800. 10200, 10600, 11000

Frequency (MHz)

Trace: (Discrete)

Site . BCHEHY
Condition . HFSPURICUS HORIEZONTAL
EUT : Mohile Phone
Fomwex 1 120V 0Hz
Medel . F3 eNzall
Mede . EDGE Link Mode 20661+ idaptort Bauphone
Flans : E1
i Level {dBm}) Late: 2006-12-06
FCC PART22:24
-35
]
-10 11000 11400, 11800, 12200. 12600. 13000
Trace: (Discrete) Frequency (Mkz)
Site . MBCHMGHY
Condition . HFSPURICITS HORIZONTAL
EUT : Mohile Fhone
Powex o 1AWV aetHz
Medel . F3 eNzell
Mede . EDGE Link Mode 2h661+idaptort Baaphone
Flane . El
Owver Limit  Eead
Freq Level Limit Line Level Factor Remark
Wiz dBm dB dBn dBm dB
| @ 11278.0 -40.22 -27.22 -13.00 -60.52 20.30 Peak
SPORTON International Inc. Page No. : 76 of 95
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SPORTOMN LAB.

FCC TEST REPORT

Report No.

FG6N2811

Lrate; 2006-12-06

Level {dBm)
0

FCCPART22:24

-35

MMM

70

T 13000 13400, 13800, 14200, 14600, 15000
Trace: (Discrete} Frequency (MHz}
Bite : DBCHGHY
Comdition . HFSPURIOUS HORIZONTAL
EUT . Mohile Fhone
Fowex 120 WaeA0Hz
Model : P ENZE11
Mode : EDGE Link Mede 10h661+ Adeptort Esaphone
Flane . El
g Level {dBm} Date: 2006-12-06
FCC PART22/24
-35
0 15000 15600. 16200. 16800. 17400. 18000
Trace: (Discrete) Frequency (MHz)
Site : DGCHOGHYT
Clondition . HFSPURIOUS HORIZONTAL
EUT © Mohile Fhene
Femvex 1 20V e 450 =
Medel - P ENZR11
Mode : EDGE Link Mede Chi61+Adaptort Eauphons
Flane . El
SPORTON International Inc. Page No. . 77 0f 95
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wanrons. FCC TEST REPORT Report No. : FG6N2811
Vertical Polarization

0 Level {dBm} Late: 2006-12-06

FEC PART22:24

-50
1 2 =
f&Jlfv-v\-‘"—"“-"‘"'
100 0 84, 138. 192. 246. 300

Trace: (Discrete) Fregency jiez)

Bite : BCHORHY

Condition : LFSFURIOUS VERTICAL

EUT : Motale Fhone

Fowex : 120 WacB0H=

Madel : FieNze1l

Made : EDGE Link Mode 2hG61 + Adaptont Barphome
Flans . E1

Owver Limit  Read
Freq Lewvel Limit Line Lewvel Factor Remark

WHz dBun dB dBn dBu dB
62.9 -38.55 -46.55 -13.00 -46.55 -13.00 Peak

s

2 105.3 -60.68 -47.68 -13.00 -52.94 _7.74 Peak
& Z03.3 -63.07 -50.07 -13.00 -535.82 -T7.25 Peak
" Lewvel (dBm) = Date: 2006-12-06
FEEPART22/24
-50
1 2 3
A0n 300 440. 580. T720. 860. 1000
Trace: (Discrete) Freguancy (Wiz)
it . BCHE-HY
Condition . LE-gPURIOUS VERTICAL
EUT : Mohile Fhone
Fowex + 1AV acA0H=
Medel . FOeNZall
Mede - EDOE Link biode 20661+ ddaptort Baphome
Flane : El
Owver Limit  Read
Freq Lewvel Limit Line Level Factor Remark
Wiz dBn db dBn dBm db
1 854.4 -61.81 -42.81 -13.00 -63.31 1.50 Peak
2 2806.4 -61.83 -48 .83 -13.00 -63.66 1.83 Peak
2 990.9 -61.25 -48.25 -13.00 -63.85 2.59 Peak
SPORTON International Inc. Page No. : 78 0f 95
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waonse FCC TEST REPORT Report No. : FG6N2811
 Level (asm) Date: 2006-12-06
FCC PART22:24
-35
2
1
0 1000 1400. 1800. 2200. 2600. 3000

Trace: (Discrete) Frequency ()

Site : DBCHOE-HY

Condition : HFSFURICUS VERTICAL

EOT : Mohile Phene

Fower : 120V aelHz

Miodel ; PR ENZELL

Mde : EDOE Link Mode ChE614+ Adaptout Baaphone
Flane . El

Ower Limit Read
Freq Level Limit Line Level Factor Remark

WHz dBun dB dBun dBu dB

1 1878.0 -58.43 -58.03  -0.40 Peak
2 1958.0 -47 .37 -46.78  -0.60 Peak
Remark: 1.#1: MS TCH Signal
2. #2: BS TCH Signal
o Level (dsm) Uate: 2006-12-06

FCC PART2224

-35

| e

-70

3000 3400. 3800. 4200. 4600, 5000

Trace: (Discrete) Frequency (Wiiz)

Bite : DBCHE-HY

Cemdition : HF-BFURICUS VERTICAL

EOT : Mohbile Phene

Fowes ;1 2A0Vaeit0H=

Model ; P3ENZR11

Mode : EDGE Link Mode Ch861+Adaptort Eacphane
Flan= . El

Over Limit  Read
Freq Level Limit Line Level Factor Remark

Mz dBun dB dBu dBu dB

1 3388.0 -52.99 -39.99 -13.00 -537.66  4.67 Peak

2 3464.0 -53.18 -40.1% -13.00 -38.03 4.35 Peak

3@ 3738.0 -32.06 -19.06 -13.00 -38.70 6.64 Peak
SPORTON International Inc. Page No. : 79 0f 95
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FCC TEST REPORT

SPORTOMN LAB.

Report No.

FG6N2811

Date: 2006-12-06

Level {(B
o evel (dBm)
FCC PART22:24
-35
-70
5000 5400. 5800. 6200. 6600, 7000
Trace: (Discrete) Frequency (Miz)
Hite : BCHOSHY
Condition . HFSPURICUS VERTIC AL
EUT : Mohile Phone
Femraz + 10 WaeA0H=
edel : Fix eNZR1l
Mode : EDGE Link Mode £h661+ Adaptont Barphone
Flane : El
Owver Limit  Read
Freq Level Limit Line Level Factor Remark
Wiz dBm dB dBm dBm dB
| @ 2638.0 -46.50 -33.50 -13.00 -55.16 2.65 Peak
0 Level {((dBm} Date: 2006-12-06
FCC PART22:24
-35
-70
7000 7400, 7800, 8200, 8600, 9000
Trace: (Discrete) Frequency (MHz)
Hite : BCHOSHY
Condition . HFSPURICUS VERTIC AL
EUT : Mohile Fhome
Femret 1AW aeA0H=
Model ;- B a1l
Mode : EDGE Link Mode 21561+ Adaptort Baxphone
Flans : E1
SPORTON International Inc. Page No. : 80 0of 95
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SPORTOMN LAB.

FCC TEST REPORT

Report No.

FG6N2811

Level {dBm)
0

Lrate: 2006-12-06

FCC PART22/24

-35

70

7 9000 9400, 9300, 10200, 10600, 11000
Trace: (Discrete} Frequency (MHz}
it - DBCHGHY
Clomdition . HFSPURIOUS VERTICAL
EOT : Motdle Fhone
Fowex 120V aci0Hz
Model : P EN211
Mode - EDGE Link Mede (0h661+ Adaptort Esaphane
Flane . El
i Level {dBm} Lrate: 2006-12-06
FCCPART22:24
-35
-70
11000 11400. 11800. 12200, 12600, 13000
Trace: (Discrete} Frequency (MHz}
Bite : DBCHEGHY
Comdition . HFSPURIOUS VERTICAL
EOT : Motile Phone
Fowex 120 WaeA0Hz
Model : P eNZE11
Mode : EDGE Link Mede 10h661+ Adaptort Esaphone
Flane : El
SPORTON International Inc. Page No. : 810f95
TEL : 886-2-2696-2468 Report Issued Date : Jan. 09, 2007
FAX : 886-2-2696-2255 Report Version : Rev. 01

FCC ID : DGIBC0129AAA190



woroniss. FCC TEST REPORT Report No. : FG6N2811

i Level {(Bm} Date: 2006-12-06

FCCPART22:24

-35

%WMW

-0 13000 13400, 13800. 14200, 14600, 15000

Trace: (Discrete) Frequency (M)

Site : DBCHE-HY
Clondition : HF-SPURICUS VERTICAL
EUT : Mokile Phene
Fower : 120V aed0H=
Miodel . PO ENZELL
Mode : EDGE Link Mode 216614+ Adaptort Bsaphone
Flans 0 LA
0 Level {dBm) Lrate: 2006-12-06
FCC PART2224
-35

W

70

15000 15600. 16200. 16800, 17400, 18000
Trace: (Discrete) FeEQUenEy (e
Site : BCHOA-HY
Condition . HEEPURICI: VERTICAL
EOT : Motile Phone
Fowex o 1AWV acH=
Medel » Fir a2l
Mode . EDGE Link Wode 100661+ Adaptort Bsophone
Flane . El

Remark There is no more obvious emission except the listings above.

SPORTON International Inc. Page No. : 820f95
TEL : 886-2-2696-2468 Report Issued Date : Jan. 09, 2007
FAX : 886-2-2696-2255 Report Version : Rev. 01
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woroniss. FCC TEST REPORT Report No. : FG6N2811

4.6.5.5 Mode 5

Horizontal Polarization

Hite

Trace: (Discrete)
: GCHGHY

Data: 1 File: D:\Project\20060413 2 #=16N2811Part ZZHIO-IucmioanSM+BH.EMI {12}
o Level {dBm) ate: 2006-12-13
FCE PART22:24
-50
2 3
gUbs 30 84. 138. 192. 246. 300

Frequency {MHz)

Conditicn : LF-SFURICUS HORIZONTAL
EOT : Mobile Fhone
Fowar : 10 WaclHz
Model : F3 ENz3L1
Mode : (33250 Link Mode 0h18%+ Adaptort Eaphone
Mode : BT Link
Flame + E1
Over Limit Read
Freq Level Limit Line Level Factor Remartk
HHz dEn dB dEm dEn dB
1 30.0 -64.62 -51.62 -13.00 -64.98 0.36 Peak
2 62.9 -66.82 -53.82 -13.00 -34.43 -12.38 Peak
3 86.7 -68.36 -55.36 -13.00 -36.07 -1Z2.29 Peak
Data: 2 File: D:\Project\20060413 2 #=16N2811Part ZZHIO-IucmioanSM+BH.EMI {12}
5 Level {dBm) ate: 2006-12-13
FCEPART22:24
1 2
_50 3
gUbs 300 440. 580. T720. 860. 1000
Trace: (Discrete) Frequency {(MHz)
Bite : DGCHOS-HY
Conditicn : LFSFURIONS HORIZONTAL
EOT : Mobile Fhone
Fowar : 10 WaclHz
Model : F3 ENz3L1
Mode : (33250 Link Mode 0h18%+ Adaptort Eaphone
Mode : BT Link
Flame + E1
Over Limit Read
Freq Level Limit Line Level Factor Remartk
HHz dEn dB dEm dEn dB
1 836.2 -40.63 -39.28  -1.34 Peak
2 881.7 -40.31 -39.41  -0.90 Peak
3 996.5 -52.43 -39.43 -13.00 -52.64 0.20 Peak
Remark: #1: MS TCH Signal
#2: BS TCH Signal
SPORTON International Inc. Page No. : 830f95
TEL : 886-2-2696-2468 Report Issued Date : Jan. 09, 2007
FAX : 886-2-2696-2255 Report Version : Rev. 01

FCC ID : DGIBC0129AAA190



FCC TEST REPORT

SPORTOMN LAB.

Report No. : FG6N2811

Dat.

File: D:\Projecti2006Q4V3 3 SEEN281 1\Part 22HIO-IOCHionIGSM+BH

LEMI (12}
ate: 2006-12-13

a:3
5 Level {dBm)

FCCPART2224

-35

%WW

70

71000 1400. 1800. 2200. 2600. 3000
Trace: (Discrete) Frequency (MHz)
Site : GCHEHY
Conditicn : HF-SFURIONS HORIZONTAL
EOT : Mobile Phone
Fowar : 10 WaclHz
Model : F3 ENz3L1
Mode : (33250 Link Mode 0h18%+ Adaptort Eaphone
Mode : BT Link
Flame + E1
Over Limit Read
Freq Level Limit Line Level Factor Remartk
HHz dEn dB dEm dEn dB
| @ 1670.0 -19.39 -6.39 -13.00 -19.61 0.2Z Peak
2@ 2478.0 -24.70 -25.86 1.16 Peak
3@ 2510.0 -28.76 -15.76 -13.00 -29.96 1.20 Peak
Remark: 1. #1: BT Signal
Data: 4 File: D:\Project\2006041:E 3 #=6N2811Part ZZHIo-IocmionlESM+BH.EMI {12}
& Level {(Bm) ate: 2000-12-13
FCC PART22:24
1
.35 3
455
fa
2
MWNMW
-To
3000 3400. 3800. 4200. 4600. 5000
Trace: (Discrete) Frequency {MHz)
Site : GCHGHY
Conditicn : HE-SFURIOUS HORIZONTAL
EOT : Mobile Fhone
Fowar o 10 WaclHz
Model : F3 ENzaLL
Mode : (33250 Link Mode 0h18%+ Adsptort Eaphone
Mode : +BT Link
Flane - E1
Over Limit Read
Freq Level Limit Line Level Factor Remark
MHz dBm dB dBm dBm dB
| @ 3342.0 -30.05 -17.05 -13.00 -35.43 5.41 Peak
2 3524 .0 -50.52 -37.52 -13.00 -36.41  5.89 Peak
3 4180.0 -35.97 -22.97 -13.00 -45.76  9.79 Peak
4 42220 42,19 29,19 -13.00 -33.74 11.55 Peak
3 4354 .0 -43.53 -30.53 -13.00 -34.88% 11.35 Peak
] 42720 -42.80 -29.89 -13.00 -34.08 11.19 Peak
7 4000.0 -47.20 -34.20 -13.00 -38.2Z2 11.02 Peak
& 4924 .0 -47.74 -34.74 -13.00 -38.57 10.83 Peak
SPORTON International Inc. Page No. : 840f95
TEL : 886-2-2696-2468 Report Issued Date : Jan. 09, 2007
FAX : 886-2-2696-2255 Report Version : Rev. 01
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woroniss. FCC TEST REPORT

Report No. : FG6N2811

Dat.

File: D:\Projecti2006Q4V3 3 SEEN281 1\Part ZZHIO-IocmioanSM+BH.EMI {12}

ate: 2006-12-13

a5
OLevm{ﬂBnn

FCC PART22/24
-35
2
3
-T0
5000 5400. 5800. 6200. 6600. 7000
Trace: (Discrete) Frequency (MHz)
Bite - DACHOS-HY
Condition : HF-SFURIOUS HORIZONTAL
EOT : Mobile Phone
Fowar : 10 WaclHz
Medel : PG ENZELL
Mede * SEMBSO Link Mode £h18% Adsptort Esphone
Minde : +BT Link
Flame + E1

Over
Freq Level Limit

Limit  ERead
Line Lewel Factor Remark

Mz dEn dB

5014.0 -40.24 -27.24
2 5834.0 -43.69 -30.69
3 B69Z.0 -46.95 -33.953

s

Data: 6
- Level {(Bm})

dBn dEBm dB

-13.00 -50.54 10.30 Peak
-13.00 -53.91 10.22 Peak
-13.00 -60.09 13.14 Paak

File: D:\Projecti?2006Q41 33 SE6N2811\Part 22HIO-I0:HionlESM+BH.EMI {12}

ate: 2006-12-13

FCC PART2224

-35

I e it

70

7000 7400.

Trace: {Discrete}
Bite : GCHS-HY
Condition - HF3PURIOUE HORIZCNTAL
EOT : Mohile Fhone
Fowex : L20WVarf0Hz
Model - PG AN
Moda : 3RS0 Lind Maode j77h13% Adaptort Easphone
Mode : +BT Link
Flame El

7800. 8200. 8600. 9000
Frequency {MHz)

SPORTON International Inc.
TEL : 886-2-2696-2468

FAX : 886-2-2696-2255

FCC ID : DGIBC0129AAA190

Page No.
Report Issued Date
Report Version

. 850f95
. Jan. 09, 2007
: Rev. 01



woroniss. FCC TEST REPORT Report No. : FG6N2811

Vertical Polarization

Data: 7 File: D:\Project\20060413 2 #=16N2811Part ZZHIO-IucmioanSM+BH.EMI {12}
5 Level {dBm) ate: 2006-12-13
FCEPART22:24
-50
7
3
gUbs 30 84. 138. 192. 246. 300
Trace: (Discrete) Frequency (MHz)
it : DECHGHY
Conditien : LFEPURIONSE VERTICAL
EOT : Mobile Fhone
Fowar : 10 WaclHz
Ifesdel ; Bt BN2RLL
Il : CEMA50 Linde Mode h1%% Adaptort Esrphone
deda : +BT Link
Flame + E1

Over Limit Read
Freq Level Limit Line Level Factor Remartk

Mz dEn dB dBn dEBm dB
30.3 -68.48 -55.48 -13.00 -39.41 -9.07 Psak

s

2 64.3 -64.43 -51.43 -13.00 -51.57 -12.86 Peak
3 0.2 -67.63 -54.63 -13.00 -38.54 -9.09 Peak
Data: 8 File: D:\Project\200604:E 3 #E6N2811Part 22Hmn-lncminnlESM+BH.EMI {12}
5 Level {dBm}) ate: 20006-12-13
FCC PART22:24
1 2
-50
3
FuLs 300 4440, 580. T720. a860. 1000
Trace: (Discrete) Frequency {(MHz)
ite : BCHGHY
Condition : LE-SFURIOUS VERTICAL
EOT : Mlobdle Fhemne
Fomrer : 1 0Waeb0H=
Model : FO EN221L
Mode : GEMBESO Lindk Mode 0h18%4 Adaptort Baxphone
Mode : +BT Link
Flene Bl
Over Limit Read
Freq Level Limit Line Level Factor Remark
MHz dBm dB dBm dBm dB
1 836.9 -41.46 -42.82  1.36 Peak
2 881.7 -40.99 -42.70 1.72 Peak
3 996.5 -59.38 -46.38 -13.00 -62.01 Z.63 Peak
Remark: 1.#1: MS TCH Signal
2. #2: BS TCH Signal
SPORTON International Inc. Page No. : 86 0f 95
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woroniss. FCC TEST REPORT Report No. : FG6N2811

Dat File: D:\Project 200604V 3 EEGN2811Part 22H'-(:u-luca1iunl(i§ﬂ+ﬂ]3 EMI {12)

ate: 2006-12-13

a9
> Level (dBm)

FCC PART22:24

-35

W vttt
70

71000 1400, 1800, 2200. 2600. 3000
Frequency {MHz)

Trace: {Discrete)

Bite : BCHOS-HY

Condition : HF-SFURIOUE VERTICAL

EOT : Mohile Fhone

Fower + 1 0VaeMlH=

Medal : PG EM2RLL

Moda : GEMRS0 Linde Mode J2h12%4 Adaptort Eavphone
Moda : +BT Link

Flame El

Over Limit Read
Freq Level Limit Line Level Factor Remark

Miz dBmn dB dBm dBm dB

1 @ 1670.0 -17.95 -4.95 -13.00 -17.47 -0.48 Peak
42 2438.0 -18.70 -20.71  2.01 Peak
im 25100 -Z22.18 -9.18 -13.00 -Z4.45 Z2.27 Peak
Remark: 1. #1: BT Signal
Data: 10 File: D:\Project 120060 413: 2 EE\6N28 11\Part 22HIu-Iucﬂiun:GSM+BH.EMI (12)
o Level (dBm) ate: 2006-12-13
FCC PART22/24
1
5
-35 B
9
T 10
2 4 4
70
3000 3400. 3800. 4200. 4600. 5000
Trace: {Discrete} Frequency {MHz)
Site : GCHEHT
Clondition : HF-SFURIOUE VERTICAL
EOT : Mobile Fhone
Fowar o 10 WaclHz
Madel : B ENZRLL
Made ¢ (3EMRS0 Linde Mcde Ch18%+ Adaphont Eavphene
Made : BT Link
Flame + E1
Over Limit Read
Freq Level Limit Line Level Factor Remartk
Wiz dBn dB dBn dBm dB
| @ 33420 -28.74 -15.74 -13.00 -33.21 4.47 Peak
Z 3484.0 -32.96 -39.96 -13.00 -37.81 4.85 Peak
3 3300.0 -34.43 -41.43 -13.00 -29.77  5.34 Peak
4 3686.0 -53.62 -40.62 -13.00 -59.66  6.05 Peak
] 4182.0 -32.86 -19.86 -13.00 -41.22 8.36 Peak
f 4306.0 -38.03 -25.03 -13.00 -48.47 10.44 Peak
7 4852.0 -453.44 -32.44 -13.00 -33.47 10.03 Peak
8 4378 .0 -45.06 -32.06 -13.00 -54.91  9.85 Peak
a 4910.0 -42 .46 -29.46 -13.00 -52.12  9.67 Peak
10 4958.0 -45.75 -32.75 -13.00 -55.01 9.25 Peak
SPORTON International Inc. Page No. : 87 0f95
TEL : 886-2-2696-2468 Report Issued Date : Jan. 09, 2007
FAX : 886-2-2696-2255 Report Version : Rev. 01
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woroniss. FCC TEST REPORT Report No. : FG6N2811

Data: 11 File: D:\Project\20060Q4E 3 3E6N2811Part EZHID-IDI:!ﬁDnIGSM*-B'IB.EMI (12)
> Level ((dBm) ate: 2006-12-13
FCC PART22/24
-35
2
0 5000 5400. 5800. 6200. 6600. 7000
Trace: (Discrate) Frequency (MHz)
Site : GCHEHY
Comditicn : HF-SPURIOUSE VERTICAL
EUT : Mobile Phone
Fower : 1 0WaclHz
Model : Fu3 6Nzs11
Mode : (33250 Link Mode 0h185+ Adaptort Eaphone
Mode : +BT Link
Flane - E1
Over Limit Read
Freq Level Limit Line Level Factor Remark
MHz dBm dB dBm dBm dB
1 a014.0 -30.94 26,94 -13.00 -42.85  #.9] Peak
Z 5854 .0 -45.07 -32.07 -13.00 -33.88 8_81 Peak
Data: 12 File: D:\Project'200604E 3= FE6N2811Part 22Hmn-lncﬂinnlﬁ§ﬂ+BH.EM| {12}
o Level {(Bm}) ate: 20006-12-14
FCC PART22/24
-35
1
+E0 7000 7400. 7800. 8200. 8600. 2000
Trace: (Discrete) Frequency (MHz)
Site : BCHOEHY
Clomditicn : HF-SFURIOUE VERTICAL
EOT : Mokile Pheomne
Powrer : 19 0WasEH=
Model : i3 ENZ3LL
Mode : (3MES0 Link Mode 0h185H Adaptort Eaphone
Mode : BT Link
Flams - E1
Over Limit Read
Freq Level Limit Line Level Factor Remartk
MHz dBm dB dBm dBm dB
l 7526.0 -44.81 -31.81 -13.00 -38.1% 13.37 Peak
Remark There is no more obvious emission except the listings above.
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4.7 Frequency Stability (Temperature Variation)

4.7.1 Measurement Instrument
As decribed in chapter 5 of this test report.
4.7.2 Test Procedure

1. The EUT and test equipment were set up as shown on the following section.

2. With all power removed, the temperature was decreased to -30°C and permitted to stabilize for three
hours. Power was applied and the maximum change in frequency was note within one minute.

3. With power OFF, the temperature was raised in 10°C steps. The sample was permitted to stabilize at
each step for at least one-half hour. Power was applied and the maximum frequency change ws noted
within one minute.

4. The temperature tests were performed for the worst case.

5. Test data was recorded.

4.7.3 Test Setup Layout

EUT
L ]
Thermal Chamber O
Base Station
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4.7.4 Test Result
Test Mode : GSM850 (GSM) CH189
Temperature( ) Change (Hz) Change (ppm) Limit (ppm) | Result
-30 - -
-20 42 0.02
-10 28 0.01
0 -22 -0.01
10 -34 -0.02 25 Passed
20 35 0.02
30 -44 -0.02
40 -48 -0.03
50 -66 -0.03
Test Mode : GSM850 (EDGES8) CH189
Temperature( ) Change (Hz) Change (ppm) Limit (ppm) | Result
-30 - -
-20 -44 -0.02
-10 37 0.02
0 -35 -0.02
10 22 0.01 25 Passed
20 -18 -0.01
30 26 0.01
40 32 0.02
50 37 0.02
Test Mode : PCS1900 (GSM) CH661
Temperature( ) Change (Hz) Change (ppm) Limit (ppm) | Result
-30 - -
-20 -86 -0.05
-10 63 0.03
0 -50 -0.03
10 38 0.02 25 Passed
20 25 0.01
30 35 0.02
40 -53 -0.03
50 58 0.03
SPORTON International Inc. Page No.
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Test Mode : PCS1900 (EDGES8) CH661

Temperature( ) Change (Hz) Change (ppm) Limit (ppm) | Result
-30 - -
-20 54 0.03
-10 52 0.03
0 -38 -0.02
10 22 0.01 25 Passed
20 38 0.02
30 -33 -0.02
40 35 0.02
50 38 0.02

Remark : The DUT can not be turned on at -30
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4.8 Frequency Stability (Voltage Variation)

4.8.1 Measurement Instrument
As described in chapter 5 of this test report.
4.8.2 Test Procedure
1. The EUT was placed in a temperature chamber at 2545 °C and connected as the following section.
2. The power supply voltage to the EUT was varied from BEP to 115% of the nominal value measured at
the input to the EUT.
3. The variation in frequency was measured for the worst case.
4.8.3 Test Setup Layout

EUT

Thermal Chamber O

Base Station

4.8.4 Test Result
Test Mode : GSM850 (GSM) CH189

Voltage(Volt) Change (Hz) Change (ppm) Limit (ppm) Result
3.7 27.0 0.01
BEP -22.0 -0.01 25 Passed
4.3 35.0 0.02
Test Mode : GSM850 (EDGES8) CH189
Voltage(Volt) Change (Hz) Change (ppm) Limit (ppm) Result
3.7 -14.0 -0.01
BEP 16.0 0.01 25 Passed
4.3 20.0 0.01
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Test Mode : PCS1900 (GSM) CH661
Voltage(Volt) Change (Hz) Change (ppm) Limit (ppm) Result
3.7 28.0 0.01
BEP -52.0 -0.03 25 Passed
4.3 28.0 0.01
Test Mode : PCS1900 (EDGE8) CH661
Voltage(Volt) Change (Hz) Change (ppm) Limit (ppm) Result
3.7 11.0 0.01
BEP 15.0 0.01 25 Passed
4.3 18.0 0.01
Remark:
1. Normal Voltage=3.7V.
2. Battery End Point (BEP)=3.4 V.
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5 List of Measurement Equipments
. - Calibration
Instrument | Manufacturer [ Model No. Serial No. [ Characteristics Date Due Date Remark
; Conduction
EMC Receiver R&S ESCS 30 100132 9kHz — 2.75GHz | Jul. 04, 2006 | Jul. 04, 2007
(CO01-HY)
Conduction
LISN MessTec NNB-2/16Z 2001/004 9kHz — 30MHz | Apr. 28, 2006 | Apr. 28, 2007
(COO01-HY)
LISN Conduction
. MessTec NNB-2/16Z 2001/009 9kHz — 30MHz | Apr. 19, 2006 | Apr. 19, 2007
(Support Unit) (CO01-HY)
; Conduction
EMI Filter LINDGREN LRE-2060 1004 < 450Hz N/A N/A
(CO01-HY)
) Conduction
EMI Filter LINDGREN N6006 201052 0 - 60Hz N/A N/A
(CO01-HY)
Suhner Conduction
RF Cable-CON ) RG223/U CB029 9kHz — 30MHz | Dec. 04, 2006 | Dec. 04, 2007
Switzerland (COO01-HY)
Spectrum . Radiation
Agilent E4408B MY44211030 | 9KHz-26.5GHz | Jul. 25, 2006 | Jul. 24, 2007
analyzer (03CHO06-HY)
) Radiation
Receiver R&S ESCS30 100356 9KHz-2.75GHz | Jun. 28, 2006 | Jun. 27, 2007
(03CHO06-HY)
Radiation
Controller CT SC100 N/A N/A N/A N/A
(03CHO06-HY)
. Radiation
Bilog Antenna | SCHAFFNER CBL6112B 2885 30MHz -2GHz | Nov. 21, 2006 | Nov. 21, 2008
(03CH06-HY)
Radiation
Horn Antenna Com-Power AH118 071025 1G-18G Feb. 1, 2005 | Feb. 1, 2007
(03CH06-HY)
SCHWARZBEC Radiation
SHF-EHF Horn BBHA 9170 9170-249 14G - 40G Jul. 21, 2006 | Jul. 20, 2007
K (03CHO06-HY)
= Radiation
Amplifier MITEQ AMF-6F 997165 26G - 40G Jul. 21, 2006 | Jul. 20, 2007
(03CHO06-HY)
Radiation
Turn Table HD DS 420 420/650/00 | O ~ 360 degree N/A N/A
(03CHO06-HY)
Radiation
Antenna Mast HD MA 240 240/560/00 Im-4m N/A N/A
(03CHO06-HY)
. Radiation
Power Meter Agilent E4416A GB41292344 N/A Jan. 23, 2006 | Jan. 22, 2008
(03CHO06-HY)
. Radiation
Power Sensor Agilent E9327A US40441548 N/A Feb. 06, 2006 | Feb. 05, 2007
(03CHO06-HY)
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6 Uncertainty Evaluation

Uncertainty of Radiated Emission Measurement

(30MHz ~ 1000MHz)

Contribution Uncertainty of Xi
i Probability u(x;)
Distribution
Receiver reading 0.41 Normal(k=2) 0.21
Antenna factor calibration 0.83 Normal(k=2) 0.42
Cable loss calibration 0.25 Normal(k=2) 0.13
Pre Amplifier Gain calibration 0.27 Normal(k=2) 0.14
RCV/SPA specification 2.50 Rectangular 0.72
Antenna Factor Interpolation for Frequency 1.00 Rectangular 0.29
Site imperfection 1.43 Rectangular 0.83
Mismatch +0.39/-0.41 U-shaped 0.28
combined standard uncertainty Uc(y) 1.27
Measuring uncertainty for a level of confidence 254
of 95%  U=2Uc(y)
Uncertainty of Radiated Emission Measurement (1GHz ~ 40GHz)
Contribution Uncertainty of Xi
i Probability u(x) Ci | Ci*u(x)
Distribution
Receiver reading +0.10 Normal(k=1) 0.10 1 0.10
Antenna factor calibration +1.70 Normal(k=2) 0.85 1 0.85
Cable loss calibration +0.50 Normal(k=2) 0.25 1 0.25
Receiver Correction +2.00 Rectangular 1.15 1 1.15
Antenna Factor Directional +1.50 Rectangular 0.87 1 0.87
Site imperfection +2.80 Triangular 1.14 1 1.14
Mismatch
Receiver VSWR I'1= 0.197
Antenna VSWR 2= 0.194 +0.34/-0.35 U-shaped 0.244 1 0.244
Uncertainty=20log(1-I'1*T'2*T"3)
Combined standard uncertainty Uc(y) 2.36
Measuring uncertainty for a level of 472
confidence of 95%  U=2Ue(y)
END OF TEST REPORT
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